FX Typhoon

Location | Article number | Description Location | Article number | Description
1 Lo 11030 < 16 Joule | Spring Adjuster 44 2508 Screw M5x8
1 Hi 11541 > 16 Joule | Spring Adjuster 45 5104 O-ring9,3x2,4
2 16024 Spring 46 16028 O-ring12x 1
3 16007 Bolt attachment 47 11624 O-ring 22 x 2,5 NBR7
4 16005 Probe and hammer aligner | 48 16009 Main Valve Tube End
5-4,5 16006 Pellet probe 4,5 49 16017 Air tube 390
5-5,5 16008 Pellet probe 5,5 50 Stock

6 16025 Spring Return

7 11023 Hammer

8-4,5 16032 Barrel Housing 4,5

8-5,5 16010 Barrel Housing 5,5

9 Screw M3x20

10 2637 Screw M4x6

11 2637 Screw M4x6

12-45 2057 Barrel Brass Inlet 4,5

12-5,5 2056 Barrel Brass Inlet 5,5

13 5112 O-ring 5,28 x 1,78 NBR70

14 5112 O-ring 5,28 x 1,78 NBR70

15 2529 O-ring 4,3 x 1,5 NBR70

16 2023 Valve Seat

17 2528 O-ring 1,5 x 1,0 NBR70

18 2040 Valve Seal

19 2041 Valve Seal Holder

20 2022 Valve pin

21 16030 Valve Spring

22 16002 Valve spring lid

23-4,5 12030 Barrel 4,5

23-5,5 12006 Barrel 5,5

24 11017 Air tube end Inlet Nut

25 2524 Spring 0,5 x3 x 20

26 12011 Inlet valve

27 5111 O-ring 2,5 x 1,5 NBR90

28 11624 O-ring 22 x 2,5 NBR70

29 11029 Air cylinder end

30 16004 Cocking Bolt

31 16003 Alignment pin

32 Lo 16026 < 16 Joule | Steel Washer

32 Hi 11540 > 16 Joule | Hammer weight

33 16023 Steel pin 2x16

34 11031 Trigger Sear

35 11504 Spring 1-stage

36 11524 Trigger base

37 11015 Trigger adjuster 2-stage

38 2500 Screw M3x6

39 2020 Trigger

40 2527 Screw M3x10

41 2500 Screw M3x6

42 11525 Trigger wheel

43

Stock Screw




